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This document has been prepared for you by Healthcare Training Leader, 800-767-1181; info@trainingleader.com; www.healthcare.trainingleader.com 
The new 2022 ICD-10-CM diagnosis codes go into effect on October 1, 2021 until September 31, 2022. The purpose of this tool is to 
help you more efficiently integrate these upcoming code changes into your practice's day-to-day operations more seamlessly.    

 
                   
This workbook is broken down in 2 sections:           
  1. Summary and Reference information: You'll find 3 orange tabs that include the following information:     
    a. 2022 Summary: This is a high level look of how many and what kind of changes occured in each 

chapter.   
 

    b. CMS Conv. Table: CMS produces this table with updates to the ICD-10-CM codes with a crosswalk 
from the previous year's code assignments to the current year.   

 

    c. 2022 Breakdown: This is a listing of all code changes for the upcoming year in a spreadsheet that you 
can filter to make it easier to find what you are looking for.   

 
                  

  2. Chapters: You'll find 22 separate tabs related to each chapter of the 2022 ICD-10-CM Diagnosis code changes. Each 
tab also includes the code range so that you can more easily find what you are looking for. To make the tool easier to 
use, we've utilized some color coding to identify changes: 

  
 

    a. Green = Additions            
    b. Blue = Revisions            
    c. Black = Deletions            
    d. Grey highlight = New Codes or Deleted Codes          
                  

    
Note: Each chapter has an additional column added "Code Order."  This column was only added to help you organize the 
codes the same as the ICD-10-CM original document.  To achieve this, sort columns using the filters in the following order 
(1) 2022 Code Description (2) *Code Order (3) Codes. 



 

Summary of 2022 ICD-10-CM Diagnosis Code  
Additions, Revisions and Deletions   

 
 
 
 

This document has been prepared for you by Healthcare Training Leader, 800-767-1181; info@trainingleader.com; www.healthcare.trainingleader.com 
          Summary of 2022 ICD-10-CM Changes 

Chapter Codes 
Included Chapter Title New  

Codes 
New 

Options 
New 

Revisions 
Deleted 
Codes 

Deleted 
Options 

Chapter 1 A00-B99 Certain Infectious and parasitic diseases   1 10 1 0 4 
Chapter 2 C00-D49 Neoplasms 3 9 4 0 0 
Chapter 3 D50-D89 Diseases of the blood and blood-forming organs and certain  

disorders involving the immune mechanism 
6 14 7 0 5 

Chapter 4 E00-E89 Endocrine, nutritional and metabolic diseases 1 15 1 0 7 
Chapter 5 F01-F99 Mental, Behavioral and Neurodevelopmental disorders 4 13 1 0 5 
Chapter 6 G00-G99 Diseases of the nervous system 11 26 9 0 9 
Chapter 7 H00-H59 Diseases of the eye and adnexa 0 0 1 0 0 
Chapter 8 H60-H95 Diseases of the ear and mastoid process 0 0 0 0 0 
Chapter 9 I00-I99 Diseases of the circulatory system 1 26 1 0 5 
Chapter 10 J00-J99 Diseases of the respiratory system 0 1 3 0 1 
Chapter 11 K00-K95 Diseases of the digestive system 16 16 3 0 7 
Chapter 12 L00-L99 Diseases of the skin and subcutaneous tissue 10 15 3 0 2 
Chapter 13 M00-M99 Diseases of the musculoskeletal system and connective tissue 24 32 8 0 6 
Chapter 14 N00-N99 Diseases of the genitourinary system 0 7 1 0 6 
Chapter 15 O00-O9A Pregnancy, childbirth and the puerperium 0 0 2 0 0 
Chapter 16 P00-P96 Certain conditions originating in the perinatal period 9 15 3 0 1 
Chapter 17 Q00-Q99 Congenital malformations, deformations and chromosomal 

abnormalities 
0 0 2 0 0 

Chapter 18 R00-R99 Symptoms, signs and abnormal clinical and laboratory findings,  
not elsewhere classified 

14 32 2 0 8 



Chapter 19 S00-T88 Injury, poisoning and certain other consequences of external causes 18 28 11 7 6 
Chapter 20 V00-Y99 External causes of morbidity 1 0 5 0 0 
Chapter 21 Z00-Z99 Factors influencing health status and contact with health services 22 47 10 0 18 
Chapter 22 
(New) 

U00-U85 Codes for special purposes 2 10 0 0 0 

Total Change:  143 316 78 7 90 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

  

 

* Effective date of all codes below is Oct. 1, 2021 unless otherwise indicated in the chart on the right       

Current Code  
Assignments   

Previous Code 
Assignments   

    
A79.82   A77.49   Current Code Assignments with 

Effective dates other than Oct 1 2021 C56.3   C56.1 and C56.2   
C79.63   C79.61 and C79.62   Current Code Effective Date 
C84.7A   C84.79   J12.82 01/01/21 
D55.21   D55.2   M35.81 01/01/21 
D55.29   D55.2   M35.89 01/01/21 

D75.838   D75.89   U07.0 04/01/20 
D75.839   D75.89   U07.1 04/01/20 
D89.44   D89.49   Z11.52 01/01/21 
E75.244   E75.240, E75.241, E75.248, E75.249    Z20.822 01/01/21 

F32.A   F32.9   Z86.16 01/01/21 
F78.A1   F78       
F78.A9   F78       
G04.82   G04.89       
G44.86   G44.89       
G92.00   G92       
G92.01   G92       
G92.02   G92       
G92.03   G92       
G92.04   G92       
G92.05   G92       
G92.8   G92       
G92.9   G92       

I5A   I21.A9       

Data From the  
2022 CMS Code Conversion Table 

Effective October 1, 2021*  



J12.82   J12.89       
K22.81   K22.8       
K22.82   K22.8       
K22.89   K22.8       
K31.A0   K31.89       

K31.A11   K31.89       
K31.A12   K31.89       
K31.A13   K31.89       
K31.A14   K31.89       
K31.A15   K31.89       
K31.A19   K31.89       
K31.A21   K31.89       
K31.A22   K31.89       
K31.A29   K31.89       
L24.A0   L24.89       
L24.A1   L24.89       
L24.A2   L24.89       
L24.A9   L24.89       
L24.B0   L24.89       
L24.B1   L24.89       
L24.B2   L24.89       
L24.B3   L24.89       
M31.10   M31.1       
M31.11   M31.1       
M31.19   M31.1       
M35.05   M35.09       
M35.06   M35.09       
M35.07   M35.09       
M35.08   M35.09       
M35.0A   M35.09       
M35.0B   M35.09       
M35.0C   M35.09       



M35.81   M35.8       
M35.89   M35.8       
M45.A0   M45.9       
M45.A1   M45.1       
M45.A2   M45.2       
M45.A3   M45.3       
M45.A4   M45.4       
M45.A5   M45.5       
M45.A6   M45.6       
M45.A7   M45.7       
M45.A8   M45.8       
M45.AB   M45.0       
M54.50   M54.5       
M54.51   M54.5       
M54.59   M54.5       
P00.82   P00.89       
P09.1   P09       
P09.2   P09       
P09.3   P09       
P09.4   P09       
P09.5   P09       
P09.6   P09       
P09.8   P09       
P09.9   P09       
R05.1   R05       
R05.2   R05       
R05.3   R05       
R05.4   R05       
R05.8   R05       
R05.9   R05       

R35.81   R35.8       
R35.89   R35.8       



R45.88   R45.89       
R63.30   R63.3       
R63.31   R63.3       
R63.32   R63.3       
R63.39   R63.3       
R79.83   R79.89       

S06.A0XA   S06.890A-S06.899A       
S06.A0XD   S06.890D-S06.899D       
S06.A0XS   S06.890D-S06.899S       
S06.A1XA   S06.890A-S06.899A       
S06.A1XD   S06.890D-S06.899D       
S06.A1XS   S06.890D-S06.899S       
T40.711A   T40.7X1A       
T40.711D   T40.7X1D       
T40.711S   T40.7X1S       
T40.712A   T40.7X2A       
T40.712D   T40.7X2D       
T40.712S   T40.7X2S       
T40.713A   T40.7X3A       
T40.713D   T40.7X3D        
T40.713S   T40.7X3S       
T40.714A   T40.7X4A        
T40.714D   T40.7X4D       
T40.714S   T40.7X4S       
T40.715A   T40.7X5A       
T40.715D   T40.7X5D       
T40.715S   T40.7X5S       
T40.716A   T40.7X6A       
T40.716D   T40.7X6D       
T40.716S   T40.7X6S       
T40.721A   T40.7X1A       
T40.721D   T40.7X1D       



T40.721S   T40.7X1S       
T40.722A   T40.7X2A       
T40.722D   T40.7X2D       
T40.722S   T40.7X2S       
T40.723A   T40.7X3A       
T40.723D   T40.7X3D        
T40.723S   T40.7X3S       
T40.724A   T40.7X4A        
T40.724D   T40.7X4D       
T40.724S   T40.7X4S       
T40.725A   T40.7X5A       
T40.725D   T40.7X5D       
T40.725S   T40.7X5S       
T40.726A   T40.7X6A       
T40.726D   T40.7X6D       
T40.726S   T40.7X6S       
T80.82XA   T80.89XA       
T80.82XD   T80.89XD       
T80.82XS   T80.89XS       

U07.0   
J68.0, J68.9, J69.1, J80, J82, J84.114, J84.89, 

Z72.0       
U07.1   B97.29       
U09.9   B94.9       

Y35.899A   Y35.99XA       
Y35.899D   Y35.99XD       
Y35.899S   Y35.99XS       

Z11.52   Z11.59       
Z20.822   Z20.828       

Z55.5   Z55.8       
Z58.6   Z59.4       

Z59.00   Z59.0       
Z59.01   Z59.0       



Z59.02   Z59.0       
Z59.41   Z59.4       
Z59.48   Z59.4       

Z59.811   Z59.8       
Z59.812   Z59.8       
Z59.819   Z59.8       
Z59.89   Z59.8       
Z71.85   Z71.89       
Z86.16   Z86.19       

Z91.014    Z91.018       
Z91.51   Z91.5       
Z91.52   Z91.5       

Z92.850   Z92.89       
Z92.858   Z92.89       
Z92.859   Z92.89       
Z92.86   Z92.89       

            
Source: https://www.cms.gov/medicare/icd-10/2022-icd-10-cm        

 

 

 

 

 

 

 

 



 

 

 

Chapter Action Codes *Code 
Order 

Type 2022 Code Description Reason for Revision 

1 New A37.00 2   Paroxysmal cough due to Bordetella 
pertussis without pneumonia 

New option added 

1 New A37.01 2   Paroxysmal cough due to Bordetella 
pertussis with pneumonia 

New option added 

1 New A77.4 2 Excludes1: anaplasmosis [A. phagocytophilum] 
(A79.82) 

New option added 

1 New A77.4 2 Excludes1: rickettsiosis due to Ehrlichia sennetsu 
(A79.81) 

New option added 

1 Deleted A77.4 2 Excludes1: Rickettsiosis due to Ehrlichia sennetsu 
(A79.81) 

Option deleted 

1 New 
Code 

A79.82 1   Anaplasmosis [A. phagocytophilum]  New Code added 

1 New A79.82 2   Transfusion transmitted A. 
phagocytophilum 

New option added 

1 New A80 2 Excludes1: acute flaccid myelitis (G04.82) New option added 

1 Revised B74 2 Excludes2: tropical (pulmonary) eosinophilia NOS 
(J82.89) 

Option revised from "J82" to "J82.89" 

1 New B94.9 2 Excludes2: post COVID-19 condition (U09.9) New option added 

1 New B97.4 2 Excludes1: acute bronchiolitis due to respiratory 
syncytial virus (RSV) (J21.0) 

New option added 

1 Deleted B97.4 2 Excludes2: acute bronchiolitis due to respiratory 
syncytial virus (RSV) (J21.0) 

Option deleted 

1 New B97.4 2 Excludes1: acute bronchitis due to respiratory 
syncytial virus (RSV) (J20.5) 

New option added 

1 Deleted B97.4 2 Excludes2: acute bronchitis due to respiratory 
syncytial virus (RSV) (J20.5) 

Option deleted 

 
2022 Breakdown  

 



1 New B97.4 2 Excludes1: respiratory syncytial virus (RSV) 
pneumonia (J12.1) 

New option added 

1 Deleted B97.4 2 Excludes2: respiratory syncytial virus (RSV) 
pneumonia (J12.1) 

Option deleted 

2 Revised C25 2 Code also if applicable exocrine pancreatic 
insufficiency (K86.81) 

Option revised "if applicable" added 

2 Revised C30.0 2 Excludes1: other and unspecified malignant 
neoplasm of skin of nose (C44.301, C44.311, 
C44.321, C44.391) 

Option revised open parenthesis added 

2 New 
Code 

C56.3 1   Malignant neoplasm of bilateral ovaries New Code added 

2 New 
Code 

C79.63 1   Secondary malignant neoplasm of bilateral 
ovaries 

New Code added 

2 New 
Code 

C84.7A 1   Anaplastic large cell lymphoma, ALK-
negative, breast 

New Code added 

2 New C84.7A 2   Breast implant associated anaplastic large 
cell lymphoma (BIA-ALCL) 

New option added 

2 New C84.7A 3 Use 
Additional 

code to identify: New option added 

2 New C84.7A 4 Use 
Additional 

breast implant status (Z98.82) New option added 

2 New C84.7A 4 Use 
Additional 

personal history of breast implant 
removal (Z98.86) 

New option added 

2 Revised D02.3 2 Excludes1: carcinoma in situ of nose NOS (D09.8) Option revised parentheses added 

2 New D47.3 1   Primary thrombocytosis New option added 

2 New D47.3 2 Excludes2: reactive thrombocytosis (D75.838) New option added 
2 New D47.3 2 4+F26:F28 secondary thrombocytosis (D75.838) New option added 
2 New D47.3 2 Excludes2: thrombocythemia NOS (D75.839) New option added 
2 New D47.3 2 Excludes2: thrombocytosis NOS (D75.839) New option added 
2 Revised D47.Z2 2 Code also , if applicable, human herpesvirus 8 

infection (B10.89) 
Option revised commas added 

3 Delete D55.2 2   Hemolytic nonspherocytic (hereditary) 
anemia, type II Option deleted 

3 Delete D55.2 2   Hexokinase deficiency anemia Option deleted 
3 Delete D55.2 2   Pyruvate kinase [PK] deficiency anemia Option deleted 



3 Delete D55.2 2   Triose-phosphate isomerase deficiency 
anemia Option deleted 

3 
New 
Code 

D55.21 1   Anemia due to pyruvate kinase deficiency New Code added 

3 New D55.21 2   PK deficiency anemia New option added 
3 New D55.21 2   Pyruvate kinase deficiency anemia New option added 

3 
New 
Code 

D55.29 1   Anemia due to other disorders of glycolytic 
enzymes 

New Code added 

3 New D55.29 2   Hexokinase deficiency anemia New option added 

3 New D55.29 2   Triose-phosphate isomerase deficiency 
anemia New option added 

3 Revised D57.419 2   Sickle-cell thalassemia with vasoocclusive 
pain NOS Option revised "NOS"  added  

3 Revised D57.439 2   Sickle-cell thalassemia beta zero with 
vasoocclusive pain NOS Option revised  "NOS"  added  

3 Revised D57.459 2   Sickle-cell thalassemia beta plus with 
vasoocclusive pain NOS Option revised  "NOS"  added  

3 Delete D64.81 1 Excludes1: aplastic anemia due to antineoplastic 
chemotherapy (D61.1) Option deleted 

3 New D64.81 2 Excludes2: aplastic anemia due to antineoplastic 
chemotherapy (D61.1) New option added 

3 Revised D68.5 1 Excludes1: thrombotic thrombocytopenic purpura 
(M31.19) Option revised "M31.1" revised to "M31.19" 

3 Revised D69 1 Excludes1: thrombotic thrombocytopenic purpura 
(M31.19) Option revised "M31.1" revised to "M31.19" 

3 Revised D72.1 2 Excludes2: Löffler's syndrome (J82.89) Option revised "J82" to "J82.89" 
3 Revised D72.1 2 Excludes2: pulmonary eosinophilia (J82.-) Option revised "J82" revised to "J82.-" 

3 
New 
Code 

D75.83 1   Thrombocytosis New Code added 

3 New D75.83 2 Excludes2: essential thrombocythemia (D47.3) New option added 

3 
New 
Code 

D75.83
8 1   Other thrombocytosis New Code added 

3 New D75.838 2   Reactive thrombocytosis New option added 
3 New D75.838 2   Secondary thrombocytosis New option added 

3 New D75.838 2 Code also underlying condition, if known and 
applicable New option added 



3 
New 
Code 

D75.83
9 1   Thrombocytosis, unspecified New Code added 

3 New D75.839 2   Thrombocythemia NOS New option added 
3 New D75.839 2   Thrombocytosis NOS New option added 

3 
New 
Code 

D89.44 1   Hereditary alpha tryptasemia New Code added 

3 New D89.44 2 Use 
Additional code, if applicable, for: New option added 

3 New D89.44 3 Use 
Additional 

allergy status, other than to drugs and 
biological substances (Z91.0-) New option added 

3 New D89.44 3 Use 
Additional 

personal history of anaphylaxis 
(Z87.892) New option added 

4 Deleted E21 1 Excludes1: familial hypocalciuric hypercalcemia 
(E83.52) Option deleted 

4 New E21 2 Excludes2: familial hypocalciuric hypercalcemia 
(E83.52) New option added 

4 Deleted E63 1 Excludes1: dehydration (E86.0) Option deleted 
4 Deleted E63 1 Excludes1: failure to thrive, adult (R62.7) Option deleted 
4 Deleted E63 1 Excludes1: failure to thrive, child (R62.51) Option deleted 
4 Deleted E63 1 Excludes1: feeding problems in newborn (P92.-) Option deleted 
4 Deleted E63 1 Excludes1: sequelae of malnutrition and other 

nutritional deficiencies (E64.-) Option deleted 

4 New E63 2 Excludes2: dehydration (E86.0) New option added 
4 New E63 2 Excludes2: failure to thrive, adult (R62.7) New option added 
4 New E63 2 Excludes2: failure to thrive, child (R62.51) New option added 
4 New E63 2 Excludes2: feeding problems in newborn (P92.-) New option added 
4 New E63 2 Excludes2: sequelae of malnutrition and other 

nutritional deficiencies (E64.-) New option added 

4 Deleted E70-E88 1 Excludes1 Ehlers-Danlos syndromes (Q79.6-) Option deleted 
4 New E70-E88 2 Excludes2: Ehlers-Danlos syndromes (Q79.6-) New option added 
4 New E75.24 2   Acid sphingomyelinase deficiency (ASMD) New option added 
4 New E75.240 2   Acid sphingomyelinase deficiency type A 

(ASMD type A) New option added 

4 New E75.240 2   Infantile neurovisceral acid 
sphingomyelinase deficiency New option added 



4 New E75.241 2   Acid sphingomyelinase deficiency type B 
(ASMD type B) New option added 

4 New E75.241 2   Chronic visceral acid sphingomyelinase 
deficiency New option added 

4 New 
Code 

E75.244 1   Niemann-Pick disease type A/B New Code added 

4 New E75.244 2   Acid sphingomyelinase deficiency type 
A/B (ASMD type A/B) New option added 

4 New E75.244 2   Chronic neurovisceral acid 
sphingomyelinase deficiency New option added 

4 New E75.249 2   Acid sphingomyelinase deficiency (ASMD) 
NOS New option added 

4 Revised E87.2 2 Excludes1: diabetic acidosis - see categories E08-E10, 
E11, E13 with ketoacidosis Option revised "E11" added 

5 Revised F32 1   Depressive episode Option revised "Major depressive disorder, single episode" to 
"Depressive episode" 

5 Deleted F32.9 2   Depression NOS Option deleted 
5 Deleted F32.9 2   Depressive disorder NOS Option deleted 
5 New 

Code 
F32.A 1   Depression, unspecified New Code added 

5 New F32.A 2   Depression NOS New option added 
5 New F32.A 2   Depressive disorder NOS New option added 
5 Deleted F50 1 Excludes1: feeding difficulties (R63.3) Option deleted 
5 New F50 2 Excludes2: feeding difficulties (R63.3) New option added 
5 New 

Code 
F78.A 1   Other genetic related intellectual 

disabilities 
New Code added 

5 New 
Code 

F78.A1 1   SYNGAP1-related intellectual disability New Code added 

5 New F78.A1 2 Code also , if applicable, any associated: New option added 
5 New F78.A1 3 Code also autism spectrum disorder (F84.0) New option added 
5 New F78.A1 3 Code also autistic disorder (F84.0) New option added 
5 New F78.A1 3 Code also encephalopathy (G93.4-) New option added 
5 New F78.A1 3 Code also epilepsy and recurrent seizures (G40.-) New option added 
5 New F78.A1 3 Code also other pervasive developmental 

disorders (F84.8) 
New option added 



5 New F78.A1 3 Code also pervasive developmental disorder, 
NOS (F84.9) 

New option added 

5 New 
Code 

F78.A9 1   Other genetic related intellectual disability New Code added 

5 New F78.A9 2 Code also , if applicable, any associated disorders New option added 
5 Deleted F84 1 Use 

Additional 
code to identify any associated medical 

condition and intellectual disabilities. 
Option deleted 

5 New F84 2 Code also any associated medical condition and 
intellectual disabilities 

New option added 

5 Deleted F98.2 1 Excludes1: feeding difficulties (R63.3) Option deleted 
5 New F98.2 2 Excludes2: feeding difficulties (R63.3) New option added 
6 Revised G02 2 Excludes1: infectious mononucleosis complicated by 

meningitis (B27.- with fifth character 2) 
Option revised from "fourth character" to "fifth character" 

6 Revised G04 2 Excludes2: toxic encephalitis (G92.8) Option revised from"G92" to "G92.8" 
6 Revised G04 2 Excludes2: toxic encephalopathy (G92.8) Option revised from "G92" to "G92.8" 
6 New 

Code 
G04.82 1   Acute flaccid myelitis New Code added 

6 New G04.82 2 Excludes1: transverse myelitis (G37.3) New option added 
6 New G05 1 Code first congenital toxoplasmosis encephalitis, 

myelitis and encephalomyelitis (P37.1) 
New option added 

6 New G05 1 Code first cytomegaloviral encephalitis, myelitis and 
encephalomyelitis (B25.8) 

New option added 

6 New G05 1 Code first encephalitis, myelitis and encephalomyelitis 
(in) systemic lupus erythematosus (M32.19) 

New option added 

6 New G05 1 Code first eosinophilic meningoencephalitis (B83.2) New option added 
6 Deleted G05 2 Excludes1: congenital toxoplasmosis encephalitis, 

myelitis and encephalomyelitis (P37.1) 
Option deleted 

6 Deleted G05 2 Excludes1: cytomegaloviral encephalitis, myelitis and 
encephalomyelitis (B25.8) 

Option deleted 

6 Deleted G05 2 Excludes1: encephalitis, myelitis and encephalomyelitis 
(in) systemic lupus erythematosus (M32.19) 

Option deleted 

6 Deleted G05 2 Excludes1: eosinophilic meningoencephalitis (B83.2) Option deleted 

6 New G37.3 2 Excludes1: acute flaccid myelitis (G04.82) New option added 
6 New 

Code 
G44.86 1   Cervicogenic headache New Code added 



6 New G44.86 2 Code also associated cervical spinal condition, if 
known 

New option added 

6 Revised G55 2 Excludes1: nerve root compression (due to) (in) 
spondylosis (M47.0-, M47.2.-) 

Option revised "M47.0-" to "M47.0-, " 

6 Revised G63 2 Excludes1: infectious mononucleosis complicated by 
polyneuropathy (B27.0-B27.9 with fifth 
character 1) 

Option revised "complicated by polyneuropathy" added; "with" 
to "with fifth character" 

6 Revised G71.20 1   Congenital myopathy, unspecified Option revised "unspecifed" to "unspecified" 

6 Revised G73.7 2 Excludes1: Sjögren syndrome (M35.03) Option revised "sicca syndrome [Sjögren]" to "Sjögren 
syndrome" 

6 Revised G89 2 Excludes2: lumbar region pain (M54.5-) Option revised "M54.5" to "M54.5-" 
6 Deleted G92 2   Toxic encephalitis Option deleted 
6 Deleted G92 2   Toxic metabolic encephalopathy Option deleted 
6 Deleted G92 3 Code first , if applicable, drug induced (T36-T50) or 

use (T51-T65) to identify toxic agent 
Option deleted 

6 New 
Code 

G92.0 1   Immune effector cell-associated 
neurotoxicity syndrome 

New Code added 

6 New G92.0 2 Code first underlying cause such as: New option added 

6 New G92.0 3 Code first complications of immune effector cellular 
therapy (T80.82) 

New option added 

6 New G92.0 4 Code also associated signs and symptoms, such as 
seizures and cerebral edema 

New option added 

6 New G92.0 5 Code also ,  if applicable: New option added 
6 New G92.0 6 Code also cerebral edema (G93.6) New option added 
6 New G92.0 6 Code also unspecified convulsions (R56.9) New option added 
6 New 

Code 
G92.00 1   Immune effector cell-associated 

neurotoxicity syndrome, grade unspecified 
New Code added 

6 New G92.00 2   ICANS, grade unspecified New option added 
6 New 

Code 
G92.01 1   Immune effector cell-associated 

neurotoxicity syndrome, grade 1 
New Code added 

6 New G92.01 2   ICANS, grade 1 New option added 
6 New 

Code 
G92.02 1   Immune effector cell-associated 

neurotoxicity syndrome, grade 2 
New Code added 

6 New G92.02 2   ICANS, grade 2 New option added 



6 New 
Code 

G92.03 1   Immune effector cell-associated 
neurotoxicity syndrome, grade 3 

New Code added 

6 New G92.03 2   ICANS, grade 3 New option added 

6 New 
Code 

G92.04 1   Immune effector cell-associated 
neurotoxicity syndrome, grade 4 

New Code added 

6 New G92.04 2   ICANS, grade 4 New option added 
6 New 

Code 
G92.05 1   Immune effector cell-associated 

neurotoxicity syndrome, grade 5 
New Code added 

6 New G92.05 2   ICANS, grade 5 New option added 
6 New 

Code 
G92.8 1   Other toxic encephalopathy New Code added 

6 New G92.8 2   Toxic encephalitis New option added 
6 New G92.8 2   Toxic metabolic encephalopathy New option added 
6 New G92.8 3 Code first poisoning due to drug or toxin, if applicable, 

(T36-T65 with fifth or sixth character 1-4 or 
6) 

New option added 

6 New G92.8 4 Use 
Additional 

code for adverse effect, if applicable, to 
identify drug (T36-T50 with fifth or sixth 
character 5) 

New option added 

6 New 
Code 

G92.9 1   Unspecified toxic encephalopathy New Code added 

6 New G92.9 2 Code first poisoning due to drug or toxin, if applicable, 
(T36-T65 with fifth or sixth character 1-4 or 
6) 

New option added 

6 New G92.9 3 Use 
Additional 

code for adverse effect, if applicable, to 
identify drug (T36-T50 with fifth or sixth 
character 5) 

New option added 

6 Revised G93.4 2 Excludes2: toxic (metabolic) encephalopathy (G92.8) Option revised "G92" to "G92.8" 
6 Deleted G93.5 2 Excludes1: diffuse traumatic compression of brain 

(S06.2-) 
Option deleted 

6 Deleted G93.5 2 Excludes1: focal traumatic compression of brain (S06.3-
) 

Option deleted 

6 New G93.5 2 Excludes1: traumatic compression of brain (S06.A-) New option added 

7 Revised H35.0 2 Code also any associated hypertension (I10) Option revised "I10.-" to "I10" 
9 Deleted I20-I25 1 Use 

Additional 
code to identify presence of hypertension 

(I10-I16) 
Option deleted 



9 New I20-I25 2 Code also the presence of hypertension (I10-I16) New option added 
9 New I24 2 Excludes2: non-ischemic myocardial injury (I5A) New option added 
9 New I25 2 Excludes2: non-ischemic myocardial injury (I5A) New option added 
9 Revised I30-I5A 1   Other forms of heart disease Option revised "I30-I52" to "I30-I5A" 

9 Deleted I30-I5A 2   Other forms of heart disease (I30-I52) Option deleted 

9 New I30-I5A 2   Other forms of heart disease (I30-I5A) New option added 
9 Deleted I50 1 Excludes1: neonatal cardiac failure (P29.0) Option deleted 
9 New I50 2 Excludes2: neonatal cardiac failure (P20.0) New option added 
9 New 

Code 
I5A 1   Non-ischemic myocardial injury (non-

traumatic) 
New Code added 

9 New I5A 2   Acute (non-ischemic) myocardial injury New option added 
9 New I5A 2   Chronic (non-ischemic) myocardial injury New option added 
9 New I5A 2   Unspecified (non-ischemic) myocardial 

injury 
New option added 

9 New I5A 3 Code first the underlying cause, if known and 
applicable, such as: 

New option added 

9 New I5A 4 Code first acute kidney failure (N17.-) New option added 

9 New I5A 4 Code first acute myocarditis (I40.-) New option added 

9 New I5A 4 Code first cardiomyopathy (I42.-) New option added 
9 New I5A 4 Code first chronic kidney disease (CKD) (N18.-) New option added 
9 New I5A 4 Code first heart failure (I50.-) New option added 
9 New I5A 4 Code first hypertensive urgency (I16.0) New option added 
9 New I5A 4 Code first nonrheumatic aortic valve disorders 

(I35.-) 
New option added 

9 New I5A 4 Code first paroxysmal tachycardia (I47.-) New option added 
9 New I5A 4 Code first pulmonary embolism (I26.-) New option added 
9 New I5A 4 Code first pulmonary hypertension (I27.0, I27.2-) New option added 

9 New I5A 4 Code first sepsis (A41.-) New option added 

9 New I5A 4 Code first takotsubo syndrome (I51.81) New option added 
9 New I5A 5 Excludes1: acute myocardial infarction (I21.-) New option added 
9 New I5A 5 Excludes1: injury of heart (S26.-) New option added 
9 New I5A 6 Excludes2: other acute ischemic heart diseases (I24.-

) 
New option added 



9 Deleted I83 2 Excludes1: varicose veins complicating pregnancy 
(O22.0-) 

Option deleted 

9 Deleted I83 2 Excludes1: varicose veins complicating the 
puerperium (O87.4) 

Option deleted 

9 New I83 3 Excludes2: varicose veins complicating pregnancy 
(O22.0-) 

New option added 

9 New I83 3 Excludes2: varicose veins complicating the 
puerperium (O87.4) 

New option added 

10 Revised J05 1 Code also , influenza, if present, such as Option revised ", influenza" added to beginning 

10 Revised J44 1 Includes: chronic bronchitis with airway 
obstruction Option revised "airways" to "airway" 

10 Deleted J47.0 1 Use 
Additional code to identify the infection Option deleted 

10 New J47.0 2 Code also to identify infection, if applicable New option added 
10 Revised J99 1 Excludes1: Sjögren syndrome (M35.02) Option revised "sicca" to "Sjögren" 
11 Revised K11.8 1 Excludes1: Sjögren syndrome (M35.0-) Option revised "sicca syndrome [Sjögren]" to "Sjögren 

syndrome" 
11 Deleted K22.8 1   Hemorrhage of esophagus NOS Option deleted 
11 New 

Code 
K22.81 1   Esophageal polyp New Code added 

11 New K22.81 2 Excludes1: benign neoplasm of esophagus (D13.0) New option added 
11 New 

Code 
K22.82 1   Esophagogastric junction polyp New Code added 

11 New K22.82 2 Excludes1: benign neoplasm of stomach (D13.1) New option added 
11 New 

Code 
K22.89 1   Other specified disease of esophagus New Code added 

11 New K22.89 2   Hemorrhage of esophagus NOS New option added 
11 New 

Code 
K31.A 1   Gastric intestinal metaplasia New Code added 

11 New 
Code 

K31.A0 1   Gastric intestinal metaplasia, unspecified New Code added 

11 New K31.A0 2   Gastric intestinal metaplasia indefinite for 
dysplasia 

New option added 

11 New K31.A0 2   Gastric intestinal metaplasia NOS New option added 
11 New 

Code 
K31.A1 1   Gastric intestinal metaplasia without 

dysplasia 
New Code added 



11 New 
Code 

K31.A11 2   Gastric intestinal metaplasia without 
dysplasia, involving the antrum 

New Code added 

11 New 
Code 

K31.A12 2   Gastric intestinal metaplasia without 
dysplasia, involving the body (corpus) 

New Code added 

11 New 
Code 

K31.A13 2   Gastric intestinal metaplasia without 
dysplasia, involving the fundus 

New Code added 

11 New 
Code 

K31.A14 2   Gastric intestinal metaplasia without 
dysplasia, involving the cardia 

New Code added 

11 New 
Code 

K31.A15 2   Gastric intestinal metaplasia without 
dysplasia, involving multiple sites 

New Code added 

11 New 
Code 

K31.A19 2   Gastric intestinal metaplasia without 
dysplasia, unspecified site 

New Code added 

11 New 
Code 

K31.A2 1   Gastric intestinal metaplasia with dysplasia New Code added 

11 New 
Code 

K31.A21 2   Gastric intestinal metaplasia with low 
grade dysplasia 

New Code added 

11 New 
Code 

K31.A22 2   Gastric intestinal metaplasia with high 
grade dysplasia 

New Code added 

11 New 
Code 

K31.A29 2   Gastric intestinal metaplasia with 
dysplasia, unspecified 

New Code added 

11 Revised K37 1 Excludes1: unspecified appendicitis with peritonitis 
(K35.2-, K35.3-) 

Option revised "-unspecified" to "unspecified" 

11 Deleted K52.2 1 Excludes2: food protein-induced proctocolitis 
(K52.82) 

Option deleted 

11 New K52.29 2   Allergic proctocolitis New option added 
11 New K52.29 2   Food protein-induced proctocolitis New option added 
11 New K52.29 2   Food-induced eosinophilic proctocolitis New option added 
11 New K52.29 2   Milk protein-induced proctocolitis New option added 
11 Deleted K52.82 2   Allergic proctocolitis Option deleted 
11 Deleted K52.82 2   Food protein-induced proctocolitis Option deleted 
11 Deleted K52.82 2   Food-induced eosinophilic proctocolitis Option deleted 
11 Deleted K52.82 2   Milk protein-induced proctocolitis Option deleted 
11 New K52.82 3 Excludes2: allergic proctocolitis (K52.29) New option added 
11 New K52.82 3 Excludes2: food protein-induced enterocolitis 

syndrome (FPIES) (K52.21) 
New option added 



11 New K52.82 3 Excludes2: food protein-induced proctocolitis 
(K52.29) 

New option added 

11 New K52.82 3 Excludes2: food-induced eosinophilic proctocolitis 
(K52.29) 

New option added 

11 New K52.82 3 Excludes2: milk protein-induced proctocolitis 
(K52.29) 

New option added 

11 Revised K59.03 1 Use 
Additional 

code for adverse effect, if applicable, to 
identify drug (T36-T50 with fifth or sixth 
character 5) 

Option revised closed parenthesis added 

11 New K72.1 1   End stage liver disease New option added 
11 New K77 1 Code first infectious mononucleosis with liver 

disease (B27.0-B27.9 with .9) 
New option added 

11 Deleted K77 3 Excludes1: infectious mononucleosis with liver 
disease (B27.0-B27.9 with .9) 

Option deleted 

12 New 
Code 

L24.A 1   Irritant contact dermatitis due to friction or 
contact with body fluids 

New Code added 

12 New L24.A 2 Excludes1: irritant contact dermatitis related to 
stoma or fistula (L24.B-) 

New option added 

12 New L24.A 3 Excludes2: erythema intertrigo (L30.4) New option added 
12 New 

Code 
L24.A0 1   Irritant contact dermatitis due to friction or 

contact with body fluids, unspecified 
New Code added 

12 New 
Code 

L24.A1 1   Irritant contact dermatitis due to saliva New Code added 

12 New 
Code 

L24.A2 1   Irritant contact dermatitis due to fecal, 
urinary or dual incontinence 

New Code added 

12 New L24.A2 2 Excludes1: diaper dermatitis (L22) New option added 
12 New 

Code 
L24.A9 1   Irritant contact dermatitis due friction or 

contact with other specified body fluids 
New Code added 

12 New L24.A9 2   Irritant contact dermatitis related to 
endotracheal tube 

New option added 

12 New L24.A9 2   Wound fluids, exudate New option added 
12 New 

Code 
L24.B 1   Irritant contact dermatitis related to stoma 

or fistula 
New Code added 

12 New L24.B 2 Use 
Additional 

code to identify any artificial opening 
status (Z93.-), if applicable, for contact 
dermatitis related to stoma secretions 

New option added 



12 New 
Code 

L24.B0 1   Irritant contact dermatitis related to 
unspecified stoma or fistula 

New Code added 

12 New L24.B0 2   Irritant contact dermatitis related to 
fistula NOS 

New option added 

12 New L24.B0 2   Irritant contact dermatitis related to 
stoma NOS 

New option added 

12 New 
Code 

L24.B1 1   Irritant contact dermatitis related to 
digestive stoma or fistula 

New Code added 

12 New L24.B1 2   Irritant contact dermatitis related to 
gastrostomy 

New option added 

12 New L24.B1 2   Irritant contact dermatitis related to 
jejunostomy 

New option added 

12 New L24.B1 2   Irritant contact dermatitis related to 
saliva or spit fistula 

New option added 

12 New 
Code 

L24.B2 1   Irritant contact dermatitis related to 
respiratory stoma or fistula 

New Code added 

12 New L24.B2 2   Irritant contact dermatitis related to 
tracheostomy 

New option added 

12 New 
Code 

L24.B3 1   Irritant contact dermatitis related to fecal 
or urinary stoma or fistula 

New Code added 

12 New L24.B3 2   Irritant contact dermatitis related to 
colostomy 

New option added 

12 New L24.B3 2   Irritant contact dermatitis related to 
enterocutaneous fistula 

New option added 

12 New L24.B3 2   Irritant contact dermatitis related to 
ileostomy 

New option added 

12 Revised L89.019 2   Healing pressure ulcer of right elbow NOS Option revised "right of" to "ulcer of right" 
12 Deleted L89.019 2   Healing pressure ulcer of right elbow, 

unspecified stage 
Option deleted 

12 Revised L89.029 2   Healing pressure ulcer of left elbow NOS Option revised "of left of" to "of left" 
12 Deleted L89.029 2   Healing pressure ulcer of left elbow, 

unspecified stage 
Option deleted 

12 Revised L99 2 Excludes1: skin disorders in diabetes (E08-E13 with 
.62-) 

Option revised ".62" to "62-" 

13 Deleted M31.1 2   Thrombotic thrombocytopenic purpura Option deleted 
13 New 

Code 
M31.10 1   Thrombotic microangiopathy, unspecified New Code added 



13 New 
Code 

M31.11 1   Hematopoietic stem cell transplantation-
associated thrombotic microangiopathy 
[HSCT-TMA] 

New Code added 

13 New M31.11 2   Transplant-associated thrombotic 
microangiopathy [TA-TMA] 

New option added 

13 New M31.11 3 Code first if applicable: New option added 
13 New M31.11 4 Code first complications of bone marrow 

transplant (T86.0-) 
New option added 

13 New M31.11 4 Code first complications of stem cell transplant 
(T86.5) 

New option added 

13 New M31.11 5 Use 
Additional 

code to identify specific organ 
dysfunction, such as 

New option added 

13 New M31.11 6 Use 
Additional 

acute kidney failure (N17.-) New option added 

13 New M31.11 6 Use 
Additional 

acute respiratory distress syndrome 
(J80) 

New option added 

13 New M31.11 6 Use 
Additional 

capillary leak syndrome (I78.8) New option added 

13 New M31.11 6 Use 
Additional 

diffuse alveolar hemorrhage (R04.89) New option added 

13 New M31.11 6 Use 
Additional 

encephalopathy (metabolic) (septic) 
(G93.41) 

New option added 

13 New M31.11 6 Use 
Additional 

fluid overload, unspecified (E87.70) New option added 

13 New M31.11 6 Use 
Additional 

graft versus host disease (D89.81-) New option added 

13 New M31.11 6 Use 
Additional 

hemolytic uremic syndrome (D59.3) New option added 

13 New M31.11 6 Use 
Additional 

hepatic failure (K72.-) New option added 

13 New M31.11 6 Use 
Additional 

hepatic veno-occlusive disease (K76.5) New option added 

13 New M31.11 6 Use 
Additional 

idiopathic interstitial pneumonia 
(J84.11-) 

New option added 

13 New M31.11 6 Use 
Additional 

sinusoidal obstruction syndrome 
(K76.5) 

New option added 



13 New 
Code 

M31.19 1   Other thrombotic microangiopathy New Code added 

13 New M31.19 2   Thrombotic thrombocytopenic purpura New option added 
13 New M34.81 1 Code also if applicable: New option added 
13 New M34.81 2 Code also other interstitial pulmonary diseases 

(J84.89) 
New option added 

13 New M34.81 2 Code also secondary pulmonary arterial 
hypertension (I27.21) 

New option added 

13 Revised M35.0 1   Sjögren syndrome Option revised "sicca syndrome [Sjögren]" to "Sjögren 
syndrome" 

13 New M35.0 2   Sicca syndrome New option added 
13 New M35.0 3 Use 

Additional 
code to identify associated 

manifestations 
New option added 

13 New M35.0 4 Excludes1 dry mouth, unspecified (R68.2) New option added 
13 Revised M35.00 1   Sjögren syndrome, unspecified Option revised "sicca" to "Sjögren" 
13 Revised M35.01 1   Sjögren syndrome with keratoconjunctivitis Option revised "sicca" to "Sjögren" 
13 Revised M35.02 1   Sjögren syndrome with lung involvement Option revised "sicca" to "Sjögren" 
13 Revised M35.03 1   Sjögren syndrome with myopathy Option revised "sicca" to "Sjögren" 
13 Revised M35.04 1   Sjögren syndrome with tubulo-interstitial 

nephropathy 
Option revised "sicca" to "Sjögren" 

13 New 
Code 

M35.05 1   Sjögren syndrome with inflammatory 
arthritis 

New Code added 

13 New 
Code 

M35.06 1   Sjögren syndrome with peripheral nervous 
system involvement 

New Code added 

13 New 
Code 

M35.07 1   Sjögren syndrome with central nervous 
system involvement 

New Code added 

13 New 
Code 

M35.08 1   Sjögren syndrome with gastrointestinal 
involvement 

New Code added 

13 Revised M35.09 1   Sjögren syndrome with other organ 
involvement 

Option revised "sicca" to "Sjögren" 

13 New 
Code 

M35.0A 1   Sjögren syndrome with glomerular disease New Code added 

13 New 
Code 

M35.0B 1   Sjögren syndrome with vasculitis New Code added 

13 New 
Code 

M35.0C 1   Sjögren syndrome with dental involvement New Code added 



13 Deleted M35.7 1 Excludes1: Ehlers-Danlos syndromes (Q79.6-) Option deleted 
13 New M35.7 2 Excludes2 Ehlers-Danlos syndromes (Q79.6-) New option added 
13 Deleted M35.81 1 Use 

Additional 
sequelae of COVID-19 (B94.8) Option deleted 

13 New M35.81 2 Use 
Additional 

post COVID-19 condition (U09.9) New option added 

13 New M40 1 Code first underlying disease New option added 
13 Deleted M41 1 Excludes1: postprocedural scoliosis (M96.-) Option deleted 
13 New M41 2 Excludes2: postprocedural scoliosis (M96.-) New option added 
13 New M41.5 1 Code first underlying disease New option added 
13 New 

Code 
M45.A 1   Non-radiographic axial spondyloarthritis New Code added 

13 New 
Code 

M45.A0 1   Non-radiographic axial spondyloarthritis of 
unspecified sites in spine 

New Code added 

13 New 
Code 

M45.A1 1   Non-radiographic axial spondyloarthritis of 
occipito-atlanto-axial region 

New Code added 

13 New 
Code 

M45.A2 1   Non-radiographic axial spondyloarthritis of 
cervical region 

New Code added 

13 New 
Code 

M45.A3 1   Non-radiographic axial spondyloarthritis of 
cervicothoracic region 

New Code added 

13 New 
Code 

M45.A4 1   Non-radiographic axial spondyloarthritis of 
thoracic region 

New Code added 

13 New 
Code 

M45.A5 1   Non-radiographic axial spondyloarthritis of 
thoracolumbar region 

New Code added 

13 New 
Code 

M45.A6 1   Non-radiographic axial spondyloarthritis of 
lumbar region 

New Code added 

13 New 
Code 

M45.A7 1   Non-radiographic axial spondyloarthritis of 
lumbosacral region 

New Code added 

13 New 
Code 

M45.A8 1   Non-radiographic axial spondyloarthritis of 
sacral and sacrococcygeal region 

New Code added 

13 New 
Code 

M45.AB 1   Non-radiographic axial spondyloarthritis of 
multiple sites in spine 

New Code added 

13 Deleted M54.5 2   Loin pain Option deleted 
13 Deleted M54.5 2   Lumbago NOS Option deleted 
13 New 

Code 
M54.50 1   Low back pain, unspecified New Code added 



13 New M54.50 2   Loin pain New option added 
13 New M54.50 2   Lumbago NOS New option added 
13 New 

Code 
M54.51 1   Vertebrogenic low back pain New Code added 

13 New M54.51 2   Low back vertebral endplate pain New option added 
13 New 

Code 
M54.59 1   Other low back pain New Code added 

13 Revised M54.8 2 Excludes1: low back pain (M54.5-) Option revised "M54.5" to "M54.5-" 
14 Revised N16 1 Excludes1: pyelonephritis and tubulo-interstitial 

nephritis in Sjogren syndrome (M35.04) 
Option revised "sicca syndrome [Sjogren's]" to "Sjogren 
syndrome" 

14 Deleted N30-
N39 

1 Excludes1: urinary infection (complicating) Option deleted 

14 Deleted N30-
N39 

2 Excludes1: abortion or ectopic or molar pregnancy 
(O00-O07, O08.8) 

Option deleted 

14 Deleted N30-
N39 

2 Excludes1: pregnancy, childbirth and the puerperium 
(O23.-, O75.3, O86.2-) 

Option deleted 

14 New N30-
N39 

3 Excludes2: urinary infection (complicating) New option added 

14 New N30-
N39 

4 Excludes2: abortion or ectopic or molar pregnancy 
(O00-O07, O08.8) 

New option added 

14 New N30-
N39 

4 Excludes2: pregnancy, childbirth and the puerperium 
(O23.-, O75.3, O86.2-) 

New option added 

14 New N39.44 1 Excludes2: nocturnal polyuria (R35.81) New option added 
14 Deleted N97 1 Excludes1: female infertility associated with Option deleted 
14 Deleted N97 1 Excludes1: hypopituitarism (E23.0) Option deleted 
14 Deleted N97 1 Excludes1: Stein-Leventhal syndrome (E28.2) Option deleted 
14 New N97 2 Excludes2: female infertility associated with New option added 
14 New N97 2 Excludes2: hypopituitarism (E23.0) New option added 
14 New N97 2 Excludes2: Stein-Leventhal syndrome (E28.2) New option added 
15 Revised O22.3 1 Use 

Additional 
code to identify the deep vein thrombosis 

(I82.4-, I82.5-, I82.62-, I82.72-) 
Option revised "." and "a hard return" to ", " 

15 Revised O87.1 1 Use 
Additional 

code to identify the deep vein thrombosis 
(I82.4-, I82.5-, I82.62-, I82.72-) 

Option revised ". " to ", " 



16 
New P00.2 1 Excludes2: newborn affected by (positive) maternal 

group B streptococcus (GBS) colonization 
(P00.82) 

New option added 

16 New 
Code 

P00.82 1   Newborn affected by (positive) maternal 
group B streptococcus (GBS) colonization 

New Code added 

16 New P00.82 2   Contact with positive maternal group B 
streptococcus 

New option added 

16 New P00.89 1 Use 
Additional 
Excludes2: 

newborn affected by positive maternal 
group B streptococcus (GBS) colonization 
(P00.82) 

New option added 

16 New P04 1 Code first any current condition in newborn, if 
applicable 

New option added 

16 Revised P08.1 1 Excludes1: syndrome of infant of mother with 
gestational diabetes (P70.0) 

Option revised "." removed from end 

16 Deleted P09 1 Use 
Additional  

code to identify signs, symptoms and 
conditions associated with the screening 

Option deleted 

16 New P09 2 Includes: Abnormal findings on state mandated 
newborn screens 

New option added 

16 New P09 2 Includes: Failed newborn screening New option added 
16 New 

Code 
P09.1 1   Abnormal findings on neonatal screening 

for inborn errors of metabolism 
New Code added 

16 New 
Code 

P09.2 1   Abnormal findings on neonatal screening 
for congenital endocrine disease 

New Code added 

16 New P09.2 2   Abnormal findings on neonatal screening 
for congenital adrenal hyperplasia 

New option added 

16 New P09.2 2   Abnormal findings on neonatal screening 
for hypothyroidism screen 

New option added 

16 New 
Code 

P09.3 1   Abnormal findings on neonatal screening 
for congenital hematologic disorders 

New Code added 

16 New P09.3 2   Abnormal findings for hemoglobinothies 
screen 

New option added 

16 New P09.3 2   Abnormal findings on red cell membrane 
defects screen 

New option added 

16 New P09.3 2   Abnormal findings on sickle cell screen New option added 
16 New 

Code 
P09.4 1   Abnormal findings on neonatal screening 

for cystic fibrosis 
New Code added 



16 New 
Code 

P09.5 1   Abnormal findings on neonatal screening 
for critical congenital heart disease 

New Code added 

16 New P09.5 2   Neonatal congenital heart disease 
screening failure 

New option added 

16 New 
Code 

P09.6 1   Abnormal findings on neonatal screening 
for neonatal hearing loss 

New Code added 

16 New P09.6 2 Excludes2: encounter for hearing examination 
following failed hearing screening (Z01.110) 

New option added 

16 New 
Code 

P09.8 1   Other abnormal findings on neonatal 
screening 

New Code added 

16 New 
Code 

P09.9 1   Abnormal findings on neonatal screening, 
unspecified 

New Code added 

16 Deleted P29 1 Excludes1: congenital malformations of the 
circulatory system (Q20-Q28) 

Option deleted 

16 New P29 2 Excludes2: congenital malformations of the 
circulatory system (Q20-Q28) 

New option added 

16 Deleted P92 1 Excludes1: feeding problems in child over 28 days 
old (R63.3) 

Option deleted 

16 New P92 2 Excludes2: feeding problems in child over 28 days 
old (R63.3) 

New option added 

17 Revised Q21.8 1 Code also , if applicable: Option revised ", " added 
17 Revised Q61.5 1 2 Nephronophthisis Option revised "Nephronopthisis" to "Nephronophthisis" 
18 Deleted R05 1 Excludes1: cough with hemorrhage (R04.2) Option deleted 
18 New R05 2 Excludes1: paroxysmal cough due to Bordetella 

pertussis (A37.0-) 
New option added 

18 New R05 3 Excludes2: cough with hemorrhage (R04.2) New option added 
18 New 

Code 
R05.1 1   Acute cough New Code added 

18 New 
Code 

R05.2 1   Subacute cough New Code added 

18 New 
Code 

R05.3 1   Chronic cough New Code added 

18 New R05.3 2   Persistent cough New option added 
18 New R05.3 2   Refractory cough New option added 
18 New R05.3 2   Unexplained cough New option added 



18 New 
Code 

R05.4 1   Cough syncope New Code added 

18 New R05.4 2 Code first  syncope and collapse (R55) New option added 
18 New 

Code 
R05.8 1   Other specified cough New Code added 

18 New 
Code 

R05.9 1   Cough, unspecified New Code added 

18 Deleted R35.8 1   Polyuria NOS Option deleted 
18 New 

Code 
R35.81 1   Nocturnal polyuria New Code added 

18 New R35.81 2 Excludes2: nocturnal enuresis (N39.44) New option added 
18 New 

Code 
R35.89 1   Other polyuria New Code added 

18 New R35.89 2   Polyuria NOS New option added 
18 New 

Code 
R45.88 1   Nonsuicidal self-harm New Code added 

18 New R45.88 2   Nonsuicidal self-injury New option added 
18 New R45.88 2   Nonsuicidal self-mutilation New option added 
18 New R45.88 2   Self-inflicted injury without suicidal intent New option added 
18 New R45.88 3 Code also  injury, if known New option added 
18 Revised R52 1 Excludes1: lumbar region pain (M54.5-) Option revised "M54.5" to "M54.5-" 
18 Deleted R57 1 Excludes1: anesthetic shock (T88.3) Option deleted 
18 New R57 2 Excludes1: shock due to anesthesia (T88.2) New option added 
18 Deleted R63.3 1   Feeding problem (elderly) (infant) NOS Option deleted 
18 Deleted R63.3 1   Picky eater Option deleted 
18 Deleted R63.3 2 Excludes1: eating disorders (F50.-) Option deleted 
18 Deleted R63.3 2 Excludes1: feeding problems of newborn (P92.-) Option deleted 
18 Deleted R63.3 2 Excludes1: infant feeding disorder of nonorganic 

origin (F98.2-) 
Option deleted 

18 New R63.3 3 Excludes2: eating disorders (F50.-) New option added 
18 New R63.3 3 Excludes2: feeding problems of newborn (P92.-) New option added 
18 New R63.3 3 Excludes2: infant feeding disorder of nonorganic 

origin (F98.2-) 
New option added 

18 New 
Code 

R63.30 1   Feeding difficulties, unspecified New Code added 



18 New 
Code 

R63.31 1   Pediatric feeding disorder, acute New Code added 

18 New R63.31 2   Pediatric feeding dysfunction, acute New option added 
18 New R63.31 3 Code also , if applicable, associated conditions such 

as 
New option added 

18 New R63.31 4 Code also aspiration pneumonia (J69.0) New option added 
18 New R63.31 4 Code also dysphagia (R13.1-) New option added 
18 New R63.31 4 Code also gastro-esophageal reflux disease (K21.-

) 
New option added 

18 New R63.31 4 Code also malnutrition (E40-E46) New option added 
18 New 

Code 
R63.32 1   Pediatric feeding disorder, chronic New Code added 

18 New R63.32 2   Pediatric feeding dysfunction, chronic New option added 
18 New R63.32 3 Code also , if applicable, associated conditions such 

as 
New option added 

18 New R63.32 4 Code also aspiration pneumonia (J69.0) New option added 
18 New R63.32 4 Code also dysphagia (R13.1-) New option added 
18 New R63.32 4 Code also gastro-esophageal reflux disease (K21.-

) 
New option added 

18 New R63.32 4 Code also malnutrition (E40-E46) New option added 
18 New 

Code 
R63.39 1   Other feeding difficulties New Code added 

18 New R63.39 2   Feeding problem (elderly) (infant) NOS New option added 
18 New R63.39 2   Picky eater New option added 
18 Revised R68.2 1 Excludes1: dry mouth due to Sjögren syndrome 

(M35.0-) 
Option revised "sicca syndrome [Sjögren]" to "Sjögren 
syndrome" 

18 New 
Code 

R79.83 1   Abnormal findings of blood amino-acid 
level 

New Code added 

18 New R79.83 2   Homocysteinemia New option added 
18 New R79.83 3 Excludes1: disorders of amino-acid metabolism (E70-

E72) 
New option added 

19 Revised S00.1 1 Excludes2: contusion of eyeball and orbital tissues 
(S05.1-) 

Option revised "S05.1" to "S05.1-" 

19 Revised S01.0 1 Excludes1: avulsion of scalp (S08.0-) Option revised "S08.0" to "S08.0-" 



19 New S06.2 1 Use 
Additional  

code, if applicable, for traumatic brain 
compression or herniation (S06.A-) 

New option added 

19 New S06.3 1 Use 
Additional  

code, if applicable, for traumatic brain 
compression or herniation (S06.A-) 

New option added 

19 New S06.5 1 Use 
Additional  

code, if applicable, for traumatic brain 
compression or herniation (S06.A-) 

New option added 

19 New S06.6 1 Use 
Additional  

code, if applicable, for traumatic brain 
compression or herniation (S06.A-) 

New option added 

19 New 
Code 

S06.A 1   Traumatic brain compression and 
herniation 

New Code added 

19 New S06.A 2   Traumatic cerebral compression New option added 
19 New S06.A 3 Code first the underlying traumatic brain injury, such 

as: 
New option added 

19 New S06.A 4 Code first diffuse traumatic brain injury (S06.2-) New option added 
19 New S06.A 4 Code first focal traumatic brain injury (S06.3-) New option added 
19 New S06.A 4 Code first traumatic subarachnoid hemorrhage (S06.6-

) 
New option added 

19 New S06.A 4 Code first traumatic subdural hemorrhage (S06.5-) New option added 
19 New 

Code 
S06.A0 1   Traumatic brain compression without 

herniation 
New Code added 

19 New S06.A0 2   Traumatic brain compression NOS New option added 
19 New S06.A0 2   Traumatic cerebral compression NOS New option added 
19 New 

Code 
S06.A1 1   Traumatic brain compression with 

herniation 
New Code added 

19 New S06.A1 2   Traumatic brain herniation New option added 
19 New S06.A1 2   Traumatic brainstem compression with 

herniation 
New option added 

19 New S06.A1 2   Traumatic cerebellar compression with 
herniation 

New option added 

19 New S06.A1 2   Traumatic cerebral compression with 
herniation 

New option added 

19 Revised S23.1 1 Code also any associated: Option revised ":" added 
19 Revised S82 1 Excludes2: periprosthetic fracture around internal 

prosthetic implant of knee joint (M97.1-) 
Option revised "of prosthetic implant of the knee (M97.0-)" to 
"around internal prosthetic implant of the knee joint (M97.1-)" 

19 Deleted S92 1 Excludes1: traumatic amputation of ankle and foot 
(S98.-) 

Option deleted 



19 New S92 2 Excludes2: traumatic amputation of ankle and foot 
(S98.-) 

New option added 

19 New 
Code 

T40.71 1   Poisoning by, adverse effect of and 
underdosing of cannabis (derivatives) 

New Code added 

19 New 
Code 

T40.711 1   Poisoning by cannabis, accidental 
(unintentional) 

New Code added 

19 New 
Code 

T40.712 1   Poisoning by cannabis, intentional self-
harm 

New Code added 

19 New 
Code 

T40.713 1   Poisoning by cannabis, assault New Code added 

19 New 
Code 

T40.714 1   Poisoning by cannabis, undetermined New Code added 

19 New 
Code 

T40.715 1   Adverse effect of cannabis New Code added 

19 New 
Code 

T40.716 1   Underdosing of cannabis New Code added 

19 New 
Code 

T40.72 1   Poisoning by, adverse effect of and 
underdosing of synthetic cannabinoids 

New Code added 

19 New 
Code 

T40.721 1   Poisoning by synthetic cannabinoids, 
accidental (unintentional) 

New Code added 

19 New 
Code 

T40.722 1   Poisoning by synthetic cannabinoids, 
intentional self-harm 

New Code added 

19 New 
Code 

T40.723 1   Poisoning by synthetic cannabinoids, 
assault 

New Code added 

19 New 
Code 

T40.724 1   Poisoning by synthetic cannabinoids, 
undetermined 

New Code added 

19 New 
Code 

T40.725 1   Adverse effect of synthetic cannabinoids New Code added 

19 New 
Code 

T40.726 1   Underdosing of synthetic cannabinoids New Code added 

19 Deleted 
Code 

T40.7X 1   Poisoning by, adverse effect of and 
underdosing of cannabis (derivatives) 

Deleted Code 

19 Deleted 
Code 

T40.7X1 1   Poisoning by cannabis (derivatives), 
accidental (unintentional) 

Deleted Code 

19 Deleted T40.7X1 2   Poisoning by cannabis NOS Option deleted 
19 Deleted 

Code 
T40.7X2 1   Poisoning by cannabis (derivatives), 

intentional self-harm 
Deleted Code 



19 Deleted 
Code 

T40.7X3 1   Poisoning by cannabis (derivatives), assault Deleted Code 

19 Deleted 
Code 

T40.7X4 1   Poisoning by cannabis (derivatives), 
undetermined 

Deleted Code 

19 Deleted 
Code 

T40.7X5 1   Adverse effect of cannabis (derivatives) Deleted Code 

19 Deleted 
Code 

T40.7X6 1   Underdosing of cannabis (derivatives) Deleted Code 

19 Deleted T44.8 1 Excludes1: poisoning by, adverse effect of and 
underdosing of clonidine (T46.5) 

Option deleted 

19 Deleted T44.8 1 Excludes1: poisoning by, adverse effect of and 
underdosing of guanethidine (T46.5) 

Option deleted 

19 New T44.8 2 Excludes2: poisoning by, adverse effect of and 
underdosing of clonidine (T46.5) 

New option added 

19 New T44.8 2 Excludes2: poisoning by, adverse effect of and 
underdosing of guanethidine (T46.5) 

New option added 

19 Revised T63.61 1   Toxic effect of contact with Portuguese 
Man-o-war 

Option revised "Portugese" to "Portuguese" 

19 Revised T63.611 1   Toxic effect of contact with Portuguese 
Man-o-war, accidental (unintentional) 

Option revised "Portugese" to "Portuguese" 

19 Revised T63.612 1   Toxic effect of contact with Portuguese 
Man-o-war, intentional self-harm 

Option revised "Portugese" to "Portuguese" 

19 Revised T63.613 1   Toxic effect of contact with Portuguese 
Man-o-war, assault 

Option revised "Portugese" to "Portuguese" 

19 Revised T63.614 1   Toxic effect of contact with Portuguese 
Man-o-war, undetermined 

Option revised "Portugese" to "Portuguese" 

19 Deleted T79.4 1 Excludes1: anesthetic shock (T88.2) Option deleted 
19 New T79.4 2 Excludes1: shock due to anesthesia (T88.2) New option added 
19 New 

Code 
T80.82 1   Complication of immune effector cellular 

therapy 
New Code added 

19 New T80.82 2   Complication of chimeric antigen receptor 
(CAR-T) cell therapy 

New option added 

19 New T80.82 2   Complication of IEC therapy New option added 
19 New T80.82 3 Excludes2: complication of bone marrow transplant 

(T86.0) 
New option added 

19 New T80.82 3 Excludes2: complication of stem cell transplant (T86.5) New option added 



19 New T80.82 4 Use 
Additional  

code to identify the specific complication, 
such as 

New option added 

19 New T80.82 4 Use 
Additional  

cytokine release syndrome (D89.83-) New option added 

19 New T80.82 4 Use 
Additional  

immune effector cell-associated 
neurotoxicity syndrome (G92.0-) 

New option added 

19 Deleted T81.1 1 Excludes1: anesthetic shock (T88.2) Option deleted 
19 New T81.1 2 Excludes1: shock due to anesthesia (T88.2) New option added 
19 Revised T86.2 1 Excludes1: artificial heart device (T82.5-) Option revised "T82.5" to "T82.5-" 
19 Revised T86.2 1 Excludes1: heart-lung transplant (T86.3-) Option revised "T86.3" to "T86.3-" 
22 New 

Code 
U09 1   Post COVID-19 condition New Code added 

22 New 
Code 

U09.9 1   Post COVID-19 condition, unspecified New Code added 

22 New U09.9 2 Note This code enables establishment of a link 
with COVID-19. 

New option added 

22 New U09.9 2 Note This code is not to be used in cases that are 
still presenting with active COVID-19. 
However, an exception is made in cases of 
re-infection with COVID-19, occurring with a 
condition related to prior COVID-19. 

New option added 

22 New U09.9 3 Note Post-acute sequela of COVID-19 New option added 
22 New U09.9 4 Code first the specific condition related to COVID-19 if 

known, such as 
New option added 

22 New U09.9 5 Code first chronic respiratory failure (J96.1-) New option added 
22 New U09.9 5 Code first loss of smell (R43.8) New option added 
22 New U09.9 5 Code first loss of taste (R43.8) New option added 

22 New U09.9 5 Code first multisystem inflammatory syndrome 
(M35.81) 

New option added 

22 New U09.9 5 Code first pulmonary embolism (I26.-) New option added 
22 New U09.9 5 Code first pulmonary fibrosis (J84.10) New option added 
20 Revised W13.4 1 Excludes2: fall with subsequent striking against 

sharp glass (W01.110-) 
Option revised "W01.110" to "W01.110-" 



20 Revised W25 1 Excludes1: fall on same level due to slipping, tripping 
and stumbling with subsequent striking 
against sharp glass (W01.110-) 

Option revised "W01.110" to "W01.110-" 

20 Revised W25 1 Excludes1: striking against sharp glass with 
subsequent fall (W18.02-) 

Option revised "W18.02" to "W18.02-" 

20 Revised W25 2 Excludes2: glass embedded in skin (W45.-) Option revised "W45" to "W45.-" 
20 Revised W26 1 Excludes2: sharp object(s) embedded in skin (W45.-) Option revised "W45" to "W45.-" 
20 New 

Code 
Y35.899 1   Legal intervention involving other specified 

means, unspecified person injured 
New Code added 

21 Revised Z01.02 1 Excludes1: encounter for examination of eyes and 
vision with abnormal findings (Z01.01) 

Option revised "examination" to "encounter" 

21 Revised Z01.02 1 Excludes1: encounter for examination of eyes and 
vision without abnormal findings (Z01.00) 

Option revised "examination" to "encounter" 

21 Revised Z09 1 Use 
Additional 

code to identify any applicable history of 
disease code  
(Z86.-, Z87.-) 

Option revised "Z86.-. " to "Z86.-, " 

21 Deleted Z13.29 1 Excludes1: 
encounter for screening for diabetes 

mellitus (Z13.1) Option deleted 
21 New Z13.29 2 Excludes2: encounter for screening for diabetes 

mellitus (Z13.1) 
New option added 

21 New Z23 1 Code also , if applicable, encounter for 
immunization safety counseling (Z71.85) 

New option added 

21 New Z28 1 Code also , if applicable, encounter for 
immunization safety counseling (Z71.85) 

New option added 

21 Deleted Z31 1 Excludes1: complications associated with artificial 
fertilization (N98.-) 

Option deleted 

21 Deleted Z31 1 Excludes1: female infertility (N97.-) Option deleted 
21 Deleted Z31 1 Excludes1: male infertility (N46.-) Option deleted 
21 New Z31 2 Excludes2: complications associated with artificial 

fertilization (N98.-) 
New option added 

21 New Z31 2 Excludes2: female infertility (N97.-) New option added 
21 New Z31 2 Excludes2: male infertility (N46.-) New option added 
21 Deleted Z3A 1 Code first complications of pregnancy, childbirth 

and the puerperium (O09-O9A) 
Option deleted 

21 New Z3A 2 Code first obstetric condition or encounter for 
delivery (O09-O60, O80-O82) 

New option added 



21 Revised Z45.81 2   Encounter for removal of tissue expander 
with or without synchronous insertion of 
permanent implant 

Option revised "Encounter removal" to "Encounter for removal" 

21 New 
Code 

Z55.5 1   Less than a high school diploma New Code added 

21 New Z55.5 2   No general equivalence degree (GED) New option added 
21 New 

Code 
Z58 1   Problems related to physical environment New Code added 

21 New Z58 2 Excludes:2
: 

occupational exposure (Z57.-) New option added 

21 New 
Code 

Z58.6 1   Inadequate drinking-water supply New Code added 

21 New Z58.6 2   Lack of safe drinking water New option added 
21 New Z58.6 3 Excludes2: deprivation of water (T73.1) New option added 
21 New 

Code 
Z59.00 1   Homelessness unspecified New Code added 

21 New 
Code 

Z59.01 1   Sheltered homelessness New Code added 

21 New Z59.01 2   Doubled up New option added 
21 New Z59.01 2   Living in a shelter such as motel, 

scattered site housing, temporary or 
transitional living situation 

New option added 

21 New 
Code 

Z59.02 1   Unsheltered homelessness New Code added 

21 New Z59.02 2   Residing in place not meant for human 
habitation such as abandoned buildings, 
cars, parks, sidewalk 

New option added 

21 New Z59.02 2   Residing on the street New option added 
21 Revised Z59.4 1   Lack of adequate food Option revised "and safe drinking water" removed 
21 Deleted Z59.4 2   Inadequate drinking water supply Option deleted 
21 Deleted Z59.4 3 Excludes1: effects of hunger (T73.0) Option deleted 
21 Deleted Z59.4 3 Excludes1: inappropriate diet or eating habits (Z72.4) Option deleted 
21 Deleted Z59.4 3 Excludes1: malnutrition (E40-E46) Option deleted 
21 New Z59.4 4 Excludes2: deprivation of food (T73.0) New option added 
21 New Z59.4 4 Excludes2: effects of hunger (T73.0) New option added 



21 New Z59.4 4 Excludes2: inappropriate diet or eating habits (Z72.4) New option added 
21 New Z59.4 4 Excludes2: malnutrition (E40-E46) New option added 
21 New 

Code 
Z59.41 1   Food insecurity New Code added 

21 New 
Code 

Z59.48 1   Other specified lack of adequate food New Code added 

21 New Z59.48 2   Inadequate food New option added 
21 New Z59.48 2   Lack of food New option added 
21 Deleted Z59.8 2   Foreclosure on loan Option deleted 
21 Deleted Z59.8 2   Isolated dwelling Option deleted 
21 Deleted Z59.8 2   Problems with creditors Option deleted 
21 New 

Code 
Z59.81 1   Housing instability, housed New Code added 

21 New Z59.81 2   Foreclosure on home loan New option added 
21 New Z59.81 2   Past due on rent or mortgage New option added 
21 New Z59.81 2   Unwanted multiple moves in the last 12 

months 
New option added 

21 New 
Code 

Z59.811 1   Housing instability, housed, with risk of 
homelessness 

New Code added 

21 New Z59.811 2   Imminent risk of homelessness New option added 
21 New 

Code 
Z59.812 1   Housing instability, housed, homelessness 

in past 12 months 
New Code added 

21 New 
Code 

Z59.819 1   Housing instability, housed unspecified New Code added 

21 New 
Code 

Z59.89 1   Other problems related to housing and 
economic circumstances 

New Code added 

21 New Z59.89 2   Foreclosure on loan New option added 
21 New Z59.89 2   Isolated dwelling New option added 
21 New Z59.89 2   Problems with creditors New option added 
21 New 

Code 
Z71.85 1   Encounter for immunization safety 

counseling 
New Code added 

21 New Z71.85 2   Encounter for vaccine product safety 
counseling 

New option added 

21 New Z71.85 3 Code also , if applicable, encounter for 
immunization (Z23) 

New option added 



21 New Z71.85 3 Code also , if applicable, immunization not carried 
out (Z28.-) 

New option added 

21 New Z71.85 4 Excludes1: encounter for health counseling related 
to travel (Z71.84) 

New option added 

21 Revised Z72.4 1 Excludes1: lack of adequate food (Z59.48) Option revised "Z59.4" to "Z59.48" 
21 Revised Z76.4 1 Excludes1: homelessness (Z59.0-) Option revised "Z59.0" to "Z59.0-" 
21 Deleted Z79.4 1 Excludes1: long term (current) use of oral 

antidiabetic drugs (Z79.84) 
Option deleted 

21 Deleted Z79.4 1 Excludes1: long term (current) use of oral 
hypoglycemic drugs (Z79.84) 

Option deleted 

21 New Z79.4 2 Excludes2: long term (current) use of oral 
antidiabetic drugs (Z79.84) 

New option added 

21 New Z79.4 2 Excludes2: long term (current) use of oral 
hypoglycemic drugs (Z79.84) 

New option added 

21 Revised Z82.4 2   Conditions classifiable to I00-I5A, I65-I99 Option revised "I00-I52" to "I00-I5A" 
21 New Z86.16 1 Excludes1: post COVID-19 condition (U09.9) New option added 
21 Revised Z87.8 1 Excludes2: personal history of self harm (Z91.5-) Option revised "Z91.5" to "Z91.5-" 
21 New 

Code 
Z91.014 1   Allergy to mammalian meats New Code added 

21 New Z91.014 2   Allergy to beef New option added 
21 New Z91.014 2   Allergy to lamb New option added 
21 New Z91.014 2   Allergy to pork New option added 
21 New Z91.014 2   Allergy to red meats New option added 
21 Deleted Z91.5 1   Personal history of parasuicide Option deleted 
21 Deleted Z91.5 1   Personal history of self-poisoning Option deleted 
21 Deleted Z91.5 1   Personal history of suicide attempt Option deleted 
21 New Z91.5 2 Code also mental health disorder, if known New option added 
21 New 

Code 
Z91.51 1   Personal history of suicidal behavior New Code added 

21 New Z91.51 2   Personal history of parasuicide New option added 
21 New Z91.51 2   Personal history of self-poisoning New option added 
21 New Z91.51 2   Personal history of suicide attempt New option added 
21 New 

Code 
Z91.52 1   Personal history of nonsuicidal self-harm New Code added 

21 New Z91.52 2   Personal history of nonsuicidal self-injury New option added 



21 New Z91.52 2   Personal history of self-inflicted injury 
without suicidal intent 

New option added 

21 New Z91.52 2   Personal history of self-mutilation New option added 
21 Revised Z92.25 1   Personal history of immunosuppression 

therapy 
Option revised "immunosupression" to "immunosuppression" 

21 New 
Code 

Z92.85 1   Personal history of cellular therapy New Code added 

21 New 
Code 

Z92.850 1   Personal history of Chimeric Antigen 
Receptor T-cell therapy 

New Code added 

21 New Z92.850 2   Personal history of CAR T-cell therapy New option added 
21 New 

Code 
Z92.858 1   Personal history of other cellular therapy New Code added 

21 New 
Code 

Z92.859 1   Personal history of cellular therapy, 
unspecified 

New Code added 

21 New 
Code 

Z92.86 1   Personal history of gene therapy New Code added 

21 Deleted Z99 1 Excludes1: cardiac pacemaker status (Z95.0) Option deleted 

8         There are no new, deleted or revised codes 
for Chapter 8   

 


